DEXTER
STACK WASHER / DRYER

DRYER 5x@

Section 5:
Dryer Parts Data

SWD

Part # 8533-101-001 7/18

83



Dryer Cabinet Group

Description

T-50SWD-11 Reversing

QryY

1 | Panel Assy., Front- Upper (SS) 9989-580-001 1
* | Insulation Front Panel, half moon (top) 9277-054-001 1
* | Insulation Front Panel, half moon (bottom) 9277-054-002 1
2 | Screw, FLHDCR, 10B x 1 9545-008-014 4
3 | Washer, Finish, #10 8641-585-001 4
* | Nut, Spring 8640-399-001 4
* | Hinge ,Backup Plate 9982-356-001 1
* | Screw, Countersink, 10-32X 1/2 9545-012-003 1
4 | Strap, Hinge (SS/Black) 9544-069-005 2
* | Screw, Hinge to Panel 9545-012-028 8
* | Door Assy., Loading Complete-SS 9960-285-011 1
* | Door Assy., Loading Complete-Chrome/BLK/SS 9960-285-007 1
5 | Door Assy., Loading-SS(ring only) 9960-284-002 1
5 | Door Assy., Loading-Chrome(ring only) 9960-284-004 1
6 | Plate Assy., Hinge (SS) 9982-353-001 1
* | Screw, Hinge to Door 9545-012-015 4
* | Nut, Hinge to Door 8640-413-002 4
* | Cover, Hinge Plate 9074-340-002 1
* | Screw, Phillips-10B x 3/8 9545-008-010 2
7 | Glass, Door 9212-002-004 1
8 | Gasket, Glass Black 9206-413-002 1
* | Support, Door Glass 9548-117-000 1
* | Tool Install Dryer Door Gasket 8545-064-001 1
9 | Gasket, Outer Rim Black 9206-420-005 1
10 | Handle, Loading Door 9244-093-001 1
* | Screw, Handle 1/4-20 x 3/8 9545-018-017 2
11 | Stud, Door Catch, 7/8 9531-033-003 1
12 | Nut, Hex 8640-413-001 1
13 | Nut, Acorn 8640-413-003 1
14 | Catch, Loading Door 9086-015-002 1
15 | Pop Rivet for mtg. catch 8638-190-009 2
16 | Screw, Door to Hinge Strap (Special Black Type) 9545-052-001 1
17 | Washer, Fiber 8641-436-003 1
18 | Acceptor, Coin 9021-094-001 1
* | Retainer, Coin Acceptor 9486-149-001 2
19 | Screw, 4Bx5/8ss, T10 9545-053-002 4
* | Switch, Optical 9801-099-001 1

84 Part # 8533-101-001 7/18




Cabinet Group

STACK WASHER

)
S ety
il

I
7

/ DRYER

T

15

Part # 8533-101-001 7/18



Dryer Cabinet Group

DEXTER
STACK WASHER / DRYER

DRYER 5x@

86 Part # 8533-101-001 7/18



Cabinet Group Continued

Key Description T-50 SWD-11 Reversing QTY
20 | Escutcheon, SWD, Dryer Coin 9994-036-001 1
21 | Trim, Overlay Blue 9435-048-002 1
21 | Trim, Overlay Black 9435-048-001 1
* | Screw, #4-40 x 3/16 9545-020-009 13
22 | Nameplate Stack Dryer Express Blue 9412-202-002 1
22 | Nameplate Stack Dryer Express Black 9412-202-001 1
* | Lint Drawer Assembly Blue 9866-007-001 1
* | Lint Drawer Assembly Black 9866-007-003 1
* | Drawer, Front PTD 9974-015-002 1
* | Washer, Flat, #10 8641-581-006 2
* | Washer, Curved-Spring 8641-569-004 2
* | Nut, 10-32 8640-413-007 22
23 | Overlay Trim, Lint Drwr-Blue 9435-024-001 1
23 | Overlay Trim, Lint Drwr-Black 9435-032-001 1
* | Felt Seal (back of lint screen assembly) 9532-074-003 1
* | Lint Screen Assembly ONLY (no front) 9805-033-002 1
* | Replaceable Lint Screen Only 9555-057-008 1
24 | Lock and Key, Lint Drawer 8650-012-004 1
* | Key 6101 only 6292-006-010 1
* | Cam, Lock 9095-043-001 1
* | Lint Screen Strap Hold Down Screws 10Bx 1/4 9545-008-001 32
25 | Controls Assy, 24VAC, Blue 9857-199-002 1
25 | Controls Assy, 24VAC, Black 9857-199-004 1
* | Harness, Electronic Control 9627-913-002 1
26 | Lock and Key, Control 8650-012-003 1
* | Cam, Lock 9095-041-001 1
* | Key only 6324 6292-006-007 1
* | Harness, Heat Sensor 9627-913-002 1
* | Wire Nut Connector Grey 8640-276-002 4
27 | Sensor Temp Control 9501-004-003 2
* | Bracket for Heat Sensor Mounting (Under Basket) w/ | 9501-008-001 2
sensor
* | Screw, Round Head (Mounts sensor; phillips head) | 9545-045-005 2
* | Grommet, 3/16 ID 9209-037-002 2
* | Cover, Cabinet (Top) 9074-371-001 1
* | Insulation Cabinet Cover 9277-041-017 1
* | Stack Dryer Trunion Puller 9732-243-002 1
* | Vault, Coin Box 9942-027-015 1
* | Screws, Mounting-Coin Vault 9545-008-024 2
28 | Coin Box Assy, Large Blue 9807-099-002 1
28 | Coin Box Assy, Large Black 9807-099-004 1

Part # 8533-101-001 7/18



Door Switch Group

Key Description T-50X2-11 Reversing
1 | Door Switches 9539-487-001 1

Hinge Plate Cover

Key Description T-50X2-11 Reversing QTY
1 | Cover-Hinge, Black 9074-340-002 1
2 | Screw-TRHDCR, 10B x 3/8, Black 9545-008-010 2

88 Part # 8533-101-001 7/18



Sensor Assembly, Thermister

Key Description

*

Bracket for Heat Sensor Mounting (Under Basket) w/ sensor

T-50X2-11 Reversing QTY
9501-008-001

Bracket Assembly Thirmister

9985-188-001

gasket spacer

9206-176-000

Gromet

9209-037-002

Screw, 8B x 14

9545-045-005

Sensor-Heat, Thermister- 40K Ohm

9501-004-003

¥l |WIN]|=

Screw-Mounting, 10AB x 3/8

Rl ]|Rr|=Rr|=]|~

9545-008-024

Part # 8533-101-001 7/18



Dryer Back Panels and Guards

(L)

e es0e

()
..
3.

[

Key Description Part Number Qty

1 | Guard, Drive 9208-126-001 1
2 | Panel, Drive Guard, RH, Upper 9208-127-001 1
3 | Panel, Drive Guard, RH, Lower 9208-128-001 1
4 | Screw, 10AB x 3/8 9545-008-024 8
5 | Warning, Lable 8502-763-001 1
6 | Lable, Instructions 8502-645-001 1
7 | Lighting and Clearence, Label 8527-112-001 1
8 | Duct, Transition 9109-113-001 1
9 | Door, Cover-Control Box 9108-138-001 1
10 | Screw, 10AB x 3/8 9545-008-024 3
* | Cabinet, Cover 9074-371-001 1

Insulation 9277-041-017 1
* | Screw, 10AB x 3/8 9545-008-024 3
11 | Shield-Burner Inlet 9550-191-001 1
* | Screw, 10AB x 3/8 9545-008-024 4
* | Wiring Diagram & Schematic 9506-797-001 1

90 Part # 8533-101-001 7/18



Air Flow Switch Assembly

P—

e s e e i |

Key Description T-50X2-11 Reversing
* | Air Flow switch Assy 9801-098-001 2
1 | Bracket-Airflow switch 9029-200-001 2
2 | Shield-Switch 9550-169-003 2
3 | Switch-Micro 9539-461-009 2
4 | Nut-Twin, 4-40 8640-401-001 2
5 | Screw-.625, 4-40 9545-020-001 2
6 | Actuator-Air Flow Switch 9008-007-001 2
7 | Pin-Cotter, .09375x.75 9451-169-002 2
8 | Screw, 10AB x 3/8 9545-008-024 8
* | Harness Assembly, Overtemp/Airflow 9627-861-001 1

Part # 8533-101-001 7/18



Dryer Burner Housing Group

Key Description

*

Housing Assembly, Burner

T-50X2-11 Reversing

9803-207-001

3

Service Burner Plate Front

9452-730-001

Screw, 10B X 1/4”

9545-008-001

Service Plate baffle Recirculation Chamber Clean Out

9452-729-001

Screw, 10B x 3/8"

9545-008-006

Angle, Burner Support

9003-220-001

Screw, 10B x 3/8”

9545-008-006

Burner, Main

9048-020-002

Screw 10AB x 3/8"

9545-008-006

| ¥|]O| x| || WIN]|—

Panel, Back Burner Housing

9454-824-001

Electrode Assy, Ignition

9875-002-003

Screw, Electrode Mtg 8B x 1/4”

9545-045-001

Vo l} N o BN

Valve, Gas Shut Off

9379-196-001

Pipe, 1/2 x 4 1/2, BLK

8655-073-044

Elbow, 1/2 x 90, BLK

8615-104-037

Nipple, 1/2 x 4 1/2, BLK

8665-073-008

Control Assy, Gas

9857-134-001

Manifold, Assy

9381-012-001

Orifice, Burner-Natural #29

9425-069-021

Orifice, Burner-LP #46

9425-069-022

Bracket, Manifold

9029-175-001

Pipe Plug in end of Burner Manifold

8615-104-038

Screw, 10B x 3/8”

9545-008-006

Bracket, High Limit Thermostat

9029-192-001

Thermostat, Hi-Limit

9576-203-002

Spacer, Hi-Limit

9538-142-001

Screw 8B x 3/4"”

9545-045-007

Cover, Hi-Limit Stat

9074-329-001

Screw, 10B x 3/8”

9545-008-006

Thermostat, Safety Shutoff

9576-207-008

Screw, 10B x 3/8"

9545-008-006

Cover, Safety Stat

9825-062-001

Screw, 10AB x 3/8

9545-008-024

Control, Ignition Fenwall (3 trybox)

9857-182-001

Kit, LP Conversion 50Lb Stack Kit

9732-102-032

22

Heat Recirculation Duct, (From Exhaust to Burner

9973-032-001

Screw, 10B x 3/8"

9545-008-006

23

Shield-Burner Inlet

9550-188-001

S o< SR S RS OV I O OV s I 0 S IO NS B O S IO I I O O I O I e (e IS e TSl I O ISl ISl I O [ O [ OO (s ol [ NG TSR

92 Part # 8533-101-001 7/18




Part # 8533-101-001 7/18

93



Bearing Housing Group

Key Description T-50X2-11 Reversing QTY
Bearing Housing Complete Assy (Includes bearings | 9803-201-001 1
& Spacer)
1 | Housing, Bearing 9241-189-002 1
* | Bearing, Ball, Front 9036-159-001 1
* | Spacer, Bearing 9538-183-001 1
2 | Bearing, Ball, Rear 9036-159-003 1
3 | Screw-Wizlock, 1/2-13x3/4 9545-017-017 4
4 | Nut, 1/2-13 8640-417-002 2
5 |Screw, 1/2-13x1 1/2 9545-017-018 2
6 |Nut, 1/2-13 8640-417-002 2

e o

__II
¥

o

94 Part # 8533-101-001 7/18



Tumbler Group

Key Description

T-50X2-11 Reversing

* | Tumbler Assy Complete W/Spider (GALV) 9848-154-001
1 | Tumbler Assy (Galvinized) 9848-148-001
* | Tumbler Assy Complete W/Spider (SS & Galv 9848-154-002
front)
1 | Tumbler Assy (Stainless Galvinized front) 9848-148-002 1
2 | Rod, Tumbler 9497-226-002 3
3 | Washer, Special 8641-590-002 3
4 | Shim 9552-013-000 AR
5 | Spider Assy 9568-017-001 1
6 | Nut, Wiz Lock 8640-417-005 3
7 | Spacer-Shaft 9538-188-001 1
8 | Tolerence Ring 9487-234-005 1
9 | Pulley, Driven 9908-047-002 1
10 | Washer -Flat 8641-581-026 1
11 | LockWasher - IntTooth, 1” 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1
* | Belt, Drive 9040-076-003 2
10 12
| . A \
I 1+ |E|[Hi=e
t 4
N
A 11
%E»—'— $ —|»—E—B

2 3 1 45 6 7 8 9

Part # 8533-101-001 7/18



Dryer Rear View

96 Part # 8533-101-001 7/18



Key Description

*

Spacer, Tumbler pulley

T-50X2-11 Reversing

9538-047-002

QTY

1
1 | Pulley, Driven 9908-047-002 1
* | Tollerence Ring 9487-234-005 1
2 | Washer-Flat, 1/2” 8641-581-026 1
3 | Lock Washer, 1/2" 8641-582-016 1
4 |Bolt, 1/2"-13 x 1" 1/4” 9545-017-009 1
5 | Belt, Drive 9040-076-003 1
6 | Air Flow Switch, Assembly 9801-098-001 1
7 | Motor-Drive, 2Hp. 9376-319-001 1
8 | Pulley-Motor, Drive 9453-169-012 1
* | Screw-Set, 5/16"-18 x 1/2” 9545-028-013 2
9 [ Rod-Motor Mounting 9497-222-008 1
* | Bushing, Motor Support 9053-074-002 2
10 | Collar-Shaft, w/Set Screw 9076-052-002 2
11 | Spring, Belt Tension 9534-319-002 1
12 | Chain, Spring Tension, 15 1/2" (27 Links) 9099-012-008 1
13 | Hook, “S” Hook 9248-022-002 1
14 | Drive-VF, Inverter, 2Hp 230V 9375-032-010 1
15 | Plate Assembly, Impeller-Blower Motor 9982-388-002 1
16 | Motor, Blower 9376-311-005 1
17 | Bolt-Motor Mounting, 5/16, 18 x 5/8" 9545-014-004 4
18 | Nut, 5/16™18 8640-400-003 4
* | Impeller, w/Set Screws 9278-043-001 1
19 | Nut-1/4" x 20, Mounting Plate, Impeller Motor Assy. 8640-414-007- 7
20 | Clamp, Conduit/Wiring 8654-126-004 3

Part # 8533-101-001 7/18

97



Control Assembly Group

7,9

18

13

Part # 8533-101-001 7/18

98



Control Assembly Group

Key Description T-50X2-11 Reversing QTY
* | Control, Rear 9857-222-004 1
* | Bracket, Terminal Block Power 9029-202-001 1
1 | Strip, Terminal Marker 9558-029-006 1
2 | Terminal-Block, Power, 4 Pole 9897-035-001 1
3 | Screw, 10AB x 3/8" 9545-008-024 1
* | Harness Assembly-Power Main Fork, Upper 9627-859-005 1
4 | Wire Assembly-Ground, GRN/YEL, 7" 8220-137-002 1
* | Lock Washer, Ext tooth 8641-582-006 1
5 | Screw, 10-32 x 1/2" 9545-008-027 1
6 | Transformer, 208/240/60Hz. 24/120VA 8711-013-001 1
* | Screw, 10AB x 3/8” 9545-008-024 2
7 | Fuse Holder Assembly 9200-001-002 2
8 | Fuse, 1.5Amp/250V-Fast Acting 8636-018-001 1
9 | Fuse, 2.5Amp/250V-Fast Acting 8636-018-004 1
10 | Relay, Motor, 30Amp 24VAC 5192-299-002 1
* | Screw, Phillips, 8AB x 1/2" 9545-045-012 2
11 | Terminal Block, Power 9897-026-001 1
* | Screw, Phillips, 8AB x 1/2" 9545-045-012 2
12 | Terminal Block Power 9897-026-002 1
* | Screw, Phillips, 8AB x 1/2" 9545-045-012 2
13 | Relay-Enable, 24Vac 50/60Hz 5192-285-004 1
* | Screw, Phillips, 8AB x 3/8" 9545-045-008 2
14 | Drive-Inverter, 230V, 9375-032-010 1
* | Screw-Mounting, 10B x 1/2" 9545-008-026 4
15 | Key-Pad, Display, Delta E-Drive 9150-044-001 1
16 | Resister-Dynamic Breaking, 2000hm 9483-004-002 1
* | Screw, 10AB x 3/8” 9545-008-024 2
* | Wire Assembly, Violet, 8" 8220-118-003 2
* | Screw, #6-32 x 5/16" 9545-044-006 2
* | Nut, Hexkeps, #6-32 8640-411-003 2
* | Harness-Assembly, Low Voltage, Upper 9627-867-007 1
17 | Ignition Module 9857-182-001 1
* | Screw, 10AB x 3/4" 9545-008-018 2
18 | Wire Assembly, High Voltage 9631-403-009 1
* | Door-Control Box 9108-138-001 1
* | Screw, 10AB x 3/8" 9545-008-024 3
* | Harness, Main (Internal Box) 9627-863-003 1
* | Harness Main Extention (External Box) 9627-913-002 1

Part # 8533-101-001 7/18



Wiring Diagram

FLAME
SENSOR ok 4 BN GAS VALVE
BK—7 #4 YE
— TNON T ]
SPARK = . |§ REVERSING |
ELECTRODE =
:_ —l #2 BK 88BEEESS
| < <
©0 | IGNITION | OVER-TEMP o
© | MODULE #4 RD | LT < l; e
GND
8 | ST V2 Vi TH a | o 5 1= I
o s e l o—o—o *O.
| | (10 0O " l AR SW %Euoziiii
~ | bbb B [ ; | "o o5& FoQ
3 | ;;i o | ko L | g% == =
| | X[ |12 IS | @ 8 T
) | = | gy HimuMT STAT 50 2 ﬂlz
0G O clm
9 | ! §< -0—*—0—04':"*(—)0—0—
™ | 1N 22 gg=z=zzz= =
| | I gﬁ 2200 &b 2
! U N
& o
| 8 ) | z & |C° |
N Ko =h=] = 1a
| 58 o | m ﬁ o
| = S 110 |1B | o go=z=zz== =
| 5] NS | P22 a rpn Q
o
| 2°| J | 3
[ (% I | 2 |3
| ! -o—*—‘g—o—o—.—o—
P |
I | gg=z=zx=zx
| @ o S w0 | 2000 Q
= | I
B | I
= | & | FOR DCS050_C—11_C_X-_____~__X
®) | | ONLY — ©
M-r'{o.nf,” .
—_ %V sV DEMICE_
[} | | o] | a m_r‘l—l
— 47K
g | e | g 47K |
) : <§ z é’: - ”‘”m(_%ax -xl |
= S (1 3 2av X P :I-_%
= | 2w = |
= WT= [++}
| R
| USE 2 6 Bk || | |43 Bk 43 BLK A #5 BLK
| #6 BK/WT #6 BK/WT |#3 BLK/WHT #3 BLK/WHT
| ? #6 oY, WT# #6 ge( q; 3 GRY/WHT #3 i'?RY WHT
= WI—11 #6 WT 3 WHT 3 Wr
24
: ﬁﬁg" #6_RD/WT 3 RED/WHT
£¥
TEBN-19 | |l AN 4y ek —H T ] | —=/—r  _— | —m——— — ]
B B — e SIS
: EDN'?AI\B/EE B T ] &
o
| RELAY < ¥ gs o °l ] DOR sv;ugs
| o i E
O
Co ]
o
O | s | .
%] | of I
o 0o RED—5 Wi °
a | oo Ll 2% | Il MEl
=} | - [ | o] |
5 Bl | o] | ofrn sEien
—J — GN
| | DCM RC [ Zﬁh:'
— | L BRN-191 M vf DRvE VI | lo] LEFT COIN SW
o M1 B1 | o/ WrTOTTINA-
S I o I o
| | B2 | |
0 | T T2 T3 [
| | | 90 Dﬁ I:Ig‘ ] |
g 3
L | |
| | 3 | T For bcsoso_c—11_c_x- ——X P11 T For DCS0S0_C—11_C_X-. ——X
I | | | | ONLY, ELECTRONIC ACCEPTOR OPTIONAL | | ONLY, MECHANICAL ACCEPTOR OPTIONAL
200—-0HM 100—-WATT T a—
| RESISTOR V! = Wizez- > fegal
S | IS HE =
-~ - ____—_—_——_——  ___________ i I

100 Part # 8533-101-001 7/18



IC

Schemat

iring

W

X = -4 031 1-0N0S0S0d OILYINIHOS 9100—L64—90G6

ININY3L NIILIFINIT SI04 3NN INIAILVNO3AY 3INNOILONOS T134VddY,T IND YIYNSSY.S  XNIYIONVA

"Y3HOIH 0 040 VN0 38 QINOHS ONIaV3d 13 LYNO3AVNI INFNINNOILONOA NN H3NVMINT INIANId 3OVIGY0 30 S¥N3¥y3 S3A  "¥3IHONvEE3d

'SINIOd 1S3L 1V Q3¥NSVAW 38 NVO INFH¥NO AV "¥ILIWAVONOIN OQ V HLIM 'S S31 30 INVAY STI4 S371 SNOL Z313NOI3 ‘SIANVAWOD S3A NIILMINI,13A INIWOW NV "NOLNILLY
"1INJYID ONILY3H

404 SINIWIWINDIY ANV NOILVNIJO 40 NOUJINOSIA ¥04 TYANYA S,¥INMO OL ¥343d ¥ ONIDIAY3S ¥314V NOILVYIHO ¥3d0dd AJI¥3IA "NOILVE3JO SNOY3ONVA ANV H3IJOMdNI 3SNVO NYO

“g33dS OL dN S| ¥OLOW NIHM S3ISOT0 “O'N—HOLMS TWON4ININID ¢ SHOYYI ONIMIM - "STOHINOD ONIOIAYIS N3IHM NOILOINNOISIA OL ¥OIdd S3dIM 1TV 138V1 :NOLLNYD
Q@3SS3¥d NOLLNG 1¥VIS IHL ANV Q3SOT0 ¥00d 3HL ‘Q3I4SILYS S|

: g0d
ANNOD NIOD FHL N3HM 3SOT0 TTIM LOVINOD AVI3d NNY YOLIOW T _ JOSN3S "dN3L ZO>WO

. O N— . dITIOHSINOD IVON4I¥INID
N - @3SOT0 3V S¥0Od NIHM G3SOT0 “O'N—SIHOLMS ¥00d 'L P oNe

Mavds (‘'s 310N 33%) SN oo m“ -~ o |__||o|omw@m_|

L L 5 o|=—-04 Sid /5] DEME 90T Im/ve YL "
— um —ols 0|<—+04 H.Mv_mumzw__wnw HOLIMS  LVLSOWY3HL AV13Y
HOSNIS Y3dAva  LWA—IH Sy . \
IV ano 0 |=—@371 YOLVOIONI JILSONOVIA N1 9 ('¢ 3LON 33S)
T % IR

OLA S30IA30 ININAVd 04

AVHOVIQ ONIYIM 33S

NG
@ Ng °FL an N\ i
Isn4 —_—
Low IINAOW VSl )
@ NOILINDI a9 o
B iy I p@z ys 1] w/na T IW/na
M/ay
) o A
- i g AV13Y
" e 55 JoLon |3 5 FERE
NOHLYHVI & LOVINOD AVT 5@ o
IA AV13
319YN3 3ANA g\ ¢d 17
cd
1100 AV13d
Yo ® ¢ ¢ 378VYN3 JAIGd
i)
”H_zm g 8 . g
vk “IYNINY3L
Ng ONIONNOYO d3FA4A FHL OL
IX/ND WOSFr®Y || (&[T Q3103INNOD ANV dNNOYO
na/>a @ eH o Q3A08ddV 3d00 vOIy¥LO3 13
ag/ya - 2 YOO/ IVNOILYN vV 39
i rre) |1 gX o = 1SNAN ANNOYO TTVNY3LX3
YOLOW 8 3N / oo
¥3moTg —
"JONVHO NOILYLOY ¥I1GNNL ¥04 na/xa ng/yg v
SININLSNPQY AN ADNINDIHS TIGVINVA | q4/> al 7HO9
woa Woa Woa Woa Woa ng~ ¢l F_w_ 4 na/xe ~l
NOA@— — — WOd@— — — W00 @— — NOQ@— — — WOd@— — /5 _
o2 1 ang "1 ang M1 and 1 gng "1 v 17 AOve—80e
335 GeL i [ | 2 | a5 | o ag/ya
SIN LT S SIN _ SIN w_N_ AN
»IN IN v qnvEa) i ng B2 SIOVINOD
zn Zn g B % awd | oand 2!
538 0¢ ° AV13d JOLOW
NOW NOW WOn NOW NOW @— —

101

Part # 8533-101-001 7/18




Coin Handling Group

Key Description Part Number Qty
Coin Acceptor, Optical, SWD, US Quarter 9021-094-001 1
* | Harness-Extention ,Control to Acceptor, Optical Dryer 9627-916-002 1
* | Retainer, Coin Acceptor 9486-145-001 1
* | Screw, Torx 9545-053-002 4
1 | Switch Assembly, Optical Sensor, SWD 9801-099-003 1
* | Screw-Height Bar, 3mm 9545-039-002 2
Below not included
* | Harness, Acceptor Mechinical (Control to Acceptor) 9627-783-003 1
* | Coin Vault 9942-027-015 1
Screw, 10AB X 3/8 9545-008-024 2

102 Part # 8533-101-001 7/18



Coin Handling Group Electronic

Key Description Part Number Qty
Kit, Electronic Coin Acceptor 9732-303-004 1
Acceptor-Electronic, US/CA 9021-054-001 1
Harness, Control to Acceptor, Dryer (w/o lint screen switch) 9627-909-003 1
Harness, Control to Acceptor, Dryer (with lint screen switch) 9627-909-005 1
Harness, Control to Acceptor, Washerr 9627-909-002 1
Lable-Wiring, Electronic Acceptor 8502-730-001 1
Retainer Coin Acceptor, Electronic 9486-155-001 2
Screw, 4B x 5/8 ss, Torx T-10 9545-053-002 4
Below not included
Harness, Adaptor Electronic to Mechinical switch 9627-901-001

Part # 8533-101-001 7/18 103



Notes

104 Part # 8533-101-001 7/18



Section 6:
50 Hz Gas Dryer

P 533-101-001 7/18 105



106

Rear View Photos

Description

T-50X2-39 Reversing

* | Spacer, Tumbler pulley 9538-047-002 1
1 | Pulley, Driven 9908-047-002 1
* | Tolerence Ring 9487-234-005 1
2 | Washer-Flat, 1/2" 8641-581-026 1
3 | Lock Washer, 1/2" 8641-582-016 1
4 |Bolt, 1/2"-13 x 1" 1/4" 9545-017-009 1
5 | Belt, Drive 9040-076-003 1
6 | Air Flow Switch, Assembly 9801-098-002 1
7 | Motor-Drive, 2Hp. 9376-319-001 1
8 | Pulley-Motor, Drive 9453-169-012 1
* | Screw-Set, 5/16"-18 x 1/2” 9545-028-013 2
9 | Rod-Motor Mounting 9497-222-008 1
* | Bushing, Motor Support 9053-074-002 2
10 | Collar-Shaft, w/Set Screw 9076-052-002 1
11 | Spring, Belt Tension 9534-319-002 1
12 | Chain, Spring Tension, 15 1/2" (27 Links) 9099-012-008 1
13 | Hook, “S” Hook 9248-022-002 1
14 | Drive-VF, Inverter, 2Hp 230V 9375-032-010 1
15 | Plate Assembly, Impeller-Blower Motor 9982-388-002 1
16 | Motor, Blower, 50HZ. 9376-311-004 1
17 | Bolt-Motor Mounting, 5/16, 18 x 5/8” 9545-014-004 4
* | Nut, 5/16™18 8640-400-003 4
* | Impeller, w/Set Screws 9278-043-001 1
18 | Nut-1/4" x 20, Mounting Plate, Impeller Motor Assy. 8640-414-007 7

Part # 8533-101-001 7/18




Rear View Photos

Part # 8533-101-001 7/18 107



Electrical Component

2

%2 x
SE 105 T 3907754657

EN 1558 [HY

S0/60 Hr

0073 kv
219

KA

0TOTTSQ21215

ULICSA
S0U50 Hr|
0075
0612
ELASSIELASE/CLAS:
x2

Hi

Key Description T-50X2-39Reversing QTY
1 | Transformer, 200/230-24 VAC, 50/60HZ 8711-004-004 1
* | Strip-Marker, Terminal 9558-029-004 1

Key Description T-50X2-39 Reversing
1 | Control Assembly, Gas Valve 9857-132-004 1
2 | Kit-Honeywell VR86, Valve Flange assy 9732-162-001 2
* | Orifice, Main Burner, #30 9425-069-002 2
* | LP Kit 9732-102-035 1

108 Part # 8533-101-001 7/18



Description T-50X2-39 Reversing

Air Flow Switch Assembly

Air Flow switch Assy 9801-098-002
Bracket-Airflow switch 9029-200-002
Shield-Switch 9550-169-003
Switch-Micro 9539-461-009

Nut-Twin, 4-40

8640-401-001

Screw-.625, 4-40

9545-020-001

Actuator-Air Flow Switch

9008-007-001

Pin-Cotter, .09375x.75

9451-169-002

Screw, 10Bx3/8

9545-008-024

¥|OIN|OO|N|DA|WIN|—] *

Harness Assembly, Overtemp/Airflow

9627-861-001

R[N R][R[R]R]R,]|=R]=]—=

Part # 8533-101-001 7/18

109



Coin Handling Group Electronic

Key Description Part Number Qty
Kit, Electronic Coin Acceptor 9732-303-004 1
Acceptor-Electronic, 9021-054-001 1
Harness, Control to Acceptor, Dryer 9627-909-003 1
Harness, Control to Acceptor, Washerr 9627-909-002 1
Label-Wiring, Electronic Acceptor 8502-730-001 1
Retainer Coin Acceptor, Electronic 9486-155-001 2
Screw, 4B x 5/8 ss, Torx T-10 9545-053-002 4
Below not included
Harness, Adaptor Electronic to Mechinical switch 9627-901-001 1

110 Part # 8533-101-001 7/18



Notes

Part # 8533-101-001 7/18 111



Schematic for Dryer 50hz 230V

iring

W

e L, UCY McM MCM MCM
z_oo._.%_/_w._.}_m_w_._w\i _Nm w2 MR g e P2 MI2 MI2
R BE we | e fEerrme o Pwie M4
BK/RD Q_L | T1 P 3 | m MIS _ MIS M5 [ PMs o MIS
L1 A I MI6 L MI6 L Mi6 L MI6 Womm MI6
23Qv BK/RD LN gpow LBN gpow LBN gpey LBN gpoy LBN 4pey
WWIN BK/BU 12 _m_é T2 8K DCM DCM DCM DCM DCM
N BK/RD | ! VARIABLE FREQUENCY DRIVE ADJUSTMENTS
BK/BU BK/BU FOR TUMBLER ROTATION CHANGE.
GNAYE CNAE BLOWER
oD L o MOTOR
BK o=
EXTERNAL GROUND MUST = T 0]
BE A NATIONAL/LOCAL FY 1 5
ELECTRICAL CODE APPROVED Mn o
GROUND AND CONNECTED WIS -2cou |
TO THE DRYER GROUNDING 5 g5 BN
TERMINAL. 258 N
BK o BK
o~ C ]
DRIVE ENABLE 3 5 eE=20
RELAY COIL R2
7( ro )8 DRIVE ENABLE
BT - RELAY VI
OO 24V CONTACT RD] oo MARATHON
TUMBLER s ol MOTOR gl s
DOOR_SW & RELAY B1gY! 200—0HM_100—WATT
RUN RELAY colL % B2Vl BRAKING RESISTOR
BU/WT | BU/WT || RD/WT 3@»- wr wr
_/ @ YE
. 8D IGNITION 1
wT 1.5A MODULE z RO
Vi RD _..w,cmm RD  TH
SEE WIRING DIAGRAM BN
FOR PAYMENT DEVICES vio
Wi vag | YE
AR DIAGNOSTIC INDICATOR LED—= 0 GND FLAME
(SEE NOTE 3.) GAS HI=LIMIT DAMPER ovER TEMP. K SENSOR
M RELAY THERMOSTAT  SWITCH THERMOSTAT FC+—>{0 O = e
Vi RD o GY/WT BK/WT  og BN _ BN oY BK FC——> 0 O—F————1T 1+
~ ﬁ ~ (SEE NOTE 5.) SPARK _
MOTOR SwiTCH e FLECTRODE =
1. DOOR SWITCHES—N.O., CLOSED WHEN DOORS ARE CLOSED.
CENTRIFUGAL ooz%o:hm%ﬁ TEMP. SENSOR _ 2. MOTOR RUN RELAY CONTACT WILL CLOSE WHEN THE COIN COUNT
PCB : IS SATISFIED, THE DOOR CLOSED AND THE START BUTTON PRESSED
CAUTION: LABEL ALL WIRES PRIOR TO DISCONNECTION WHEN SERVICING CONTROLS. WIRING ERRORS 5 CENTRIFUGAL SWITCH-N.O., CLOSES WHEN MOTOR IS UP TO SPEED.
CAN CAUSE IMPROPER AND DANGEROUS OPERATION. VERIFY PROPER OPERATION AFTER SERVICING. 4. mmmm__”_ogo_m%ﬂmxm MANUAL FOR DESCRIPTION OF OPERATION AND REQUIREMENTS FOR
ATTENTION. AU MOMENT DEL'ENTRTIEN DES COMMANDES, ETIQUETEZ TOUS LES FILS AVANT DE LES 5. WITH A DC MICROAMMETER, FLAME CURRENT CAN BE MEASURED AT TEST POINTS.
DEBRANCHER. DES ERREURS DE CABLAGE PEUVENT ENTRAINER UN FONCTIONNEMENT INADEQUAT ET READING SHOULD BE 0.7uA DC OR HIGHER.
DANGEREUX. S'ASSURER QUE L'APPAREIL FONCTIONNE ADEQUATEMENT UNE FOIS L’ENTRETIEN TERMINE.
9506—-802—001A SCHEMATIC DCSO50NC—39XC_R— —_X

Part # 8533-101-001 7/18

112



AVHOVIA ONIFIM V100—208—-9056

X T =TT T =47 0X6£—0ON0G0Sod

Wiring Diagram for Dryer 50hz 230V -21CR

FLAME
SENSOR 44 BN
—I:I—#—BK_7 #4 YE
— o
— [ NON — ]
SPARK = |2 REVERSING |
ELECTRODE
I g g=z=z=zx=x
| ] Qo0 s 2
| IGNITION | R
| MODULE 44 RD | - I; g
| 512 vi | 3 1z I%
>
I 010 0] | 35 edbo o odbe
| | Ahmggo9=z=z=zx
| EEEE E | 5‘522"’0‘“"’2
RD <
| alsallc | 28 r——gs
Pl @ 2o
| [ g 12 2w
| l g2 —o—*—o—o;'%%o—o-
=]
I 1N 2¥3gg=zzzzx
| T SR g0 *N 2
I i o3 e
| g [ | R
o ) 123
o= z @
| % '\:I‘:N :_\,O | m E‘ 8
| SO | E 9 9T T L XL
e U 8855355
| =l ~| 0 | £ 20 *d 2
) -
| <[ 3 |o | S
! 50§ L ! o
] |Z |rc'r_|)
| I D P
| o | g gz xg
I 2 |l | 22oa 82
| |
| |
VI
| _% | s?‘tyncsosa_c-so_c_-_-_x
| f Il\%?-‘ﬂ- | 1= ofe
| L My | WIETSY E p
5 oG o ATk 9w
| | iy | K |
= o (o
P ok - s B A PN
o|! > x
B © L X 24v X% Pt
| - |
|
| #6 BLK #3 BLK #3 BIK A#5 BLK
| #6 BK/WT #3 BLK/WHT
S #6 Gv/wWT
3 GRY/WHT
l IE; 2&V_RED 6 Tl 3 WT
| % #6 Ro/WT 3 RED/WHT
: —19 - RO | ——_—— ]
m
R2 °
| DRIVE o
| ENABLE °
| RELAY o
2 o
| T b
| g 3]
| # B
o
l YE 0 ¢ | °
| DCM L1 L2 = y to
| 5 CH|#4 RD stz o
| Mi4 RB vi | = SE%ER
O o | MODEL  SERIAL -
DCM RC
l BRN=19 "' v oRVE [\ | eelo LEFT CON SW
| uss RED/WHTOPTIONAL
M1 B1 | o '_ "o
| h | ETHERNET DP'a o EDR‘; |
[ B2 | [ s Re/ee
| o T T2 T3 | L= ——= o sw
00O
| 2} |
e S |3
| |
| 3 | [T For ocsoso_c-3a_c_~. - X T'FOR DCS050_C-30_C__-. -~
| | | | ONLY, ELECTRONIC ACCEPTOR OPTIONAL | | ONLY, MECHANICAL ACCEPTOR OPTIONAL
" g falleleel | EERIT o oo
[ 200-OHM 100-WATT | nHE'@-—t:” | 13 || Strivzom e
v = Wiz
| RESISTOR | 3] To || eeorek 29
I_ J RIGHT COIN SW

Part # 8533-101-001 7/18

113



